

TEST REPORT

REPORT NO.: 2005CB0269

PAGE : 1 OF 2

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any means or forms without written approval from Executive Director, SIRIM QAS International Sdn. Bhd. Please refer overleaf for Conditions Relating To The Use of Test Report.

Applicant : SUN BLOCK SDN. BHD.
3.2, LEVEL 3, MENARA SUNWAY,
JLN. LAGOON TIMUR, BANDAR SUNWAY,
46150 PETALING JAYA, SELANGOR

Manufacturer : SUN BLOCK SDN. BHD.

Product : Compressed Concrete Paving Slab

Reference Standard/
Method of test : MS 738 : 1981
Specification for Terazzo Floor Tiles

Description of sample : 7 nos of Compressed Concrete Paving Slab were received for testing.
Model : Eurotile FO (400 x 400 x 40mm)

Date received : 01.03.2005


Job no./Ref. no. : J20055040205 /SQAS/CBMT/T.REC/CSL/05

Issued date : 17 MAR 2005

Approved Signatories


(YM RAJA NOR SIHA)
Senior Technical Executive




(MOHD. FAUZI ISMAIL)
Senior Manager
Construction and Building Materials Testing Section
Testing Services Department

TEST REPORT

REPORT NO.: 2005CB0269

PAGE : 2 OF 2

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for advertising purposes by any means or forms without written approval from Executive Director, SIRIM QAS International Sdn. Bhd.

Result :

Submittor : SUN BLOCK SDN. BHD.
Specimen : Compressed Concrete Paving Slab
Model : Eurotile FO
Nominal Dimension : 400 mm x 400 mm x 40 mm
Ref. Standard : Adopt to MS 738 : 1981

Clause	Test	Test Result
16	Transverse Strength	<p>1. 7.80 N/mm² 2. 7.65 N/mm² 3. 6.40 N/mm² 4. 8.50 N/mm² 5. 7.00 N/mm²</p> <p>Average : 7.50 N/mm²</p>



[Handwritten Signature]
17 MAR 2005